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ITEM PART NO. DESCRIPTION QTY

1 2 3 4

1 1016495 FLYWHEEL,  COMPLETE ......................................................................................... 1

2 1016548 WASHER,  FLAT, 16MM ............................................................................................ 1

3 1016505 NUT,  HEX  M16 x 2 ................................................................................................... 1

4 1016562 KEY........................................................................................................................... 1

5 1016455 BOLT,  FLANGED,  M5 x .8 x 25MM .......................................................................... 2

6 1016492 COIL, IGNITION ....................................................................................................... 1

7 1016578 GROMMET................................................................................................................ 1

8 1016588 TUBE,  7MM  x 70MM ................................................................................................ 1

9 1016493 ASSEMBLY, PLUG CAP ........................................................................................... 1

10 1016111 SPARK PLUG - OHV ................................................................................................. 1

11 1016456 BOLT,  FLANGED,  M6 x 1 x 12MM ........................................................................... 2

12 1012981 CLAMP...................................................................................................................... 1

13 1016579 MOUNT,  RPM LIMITER ............................................................................................ 1

14 1016586 DAMPER,  RPM LIMITER .......................................................................................... 1

15 1016445 BRACKET,  RPM LIMITER ........................................................................................ 1

16 1016511 LIMITER, RPM - OHV ................................................................................................ 1

17 1016497 SCREW,  CROSS PAN HEAD,  M5 x .8 x 8MM .......................................................... 1

18 1016491 IGNITER - OHV ......................................................................................................... 1

19 1016544 SCREW,  CROSS PAN HEAD SELF TAP,  M5 x .8 x 12MM........................................ 1

20 1016561 CLAMP...................................................................................................................... 1

21 1016587 CLAMP...................................................................................................................... 1

22 1016503 WIRE, LEAD ............................................................................................................. 1
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